
City of Los Angeles

Recycled Water Master Planning

10

110

405

105

124

MWc  : 1

20 m

MWb  : 180,000 AFY
15 miles

MWf  : 6,500 AFY
8 miles

150"

MWa  : 50,000 AFY
6 miles

MWe  
50,000 AFY

MWd  : 10,000 AFY
1 mile

54"

WBMWD
ECL WRF

24"HTP

35

35

Metro
Satellite

24"

35
60"

57"

54"

36"

61"

Los Angeles Forebay

54"

4

4

54"

30"

24"

Tunnel

35

35

5,000 AFY1 mile

54"

54"

36"

124

To LA

7

7

36"
36"

60"

1 m
ile

124

LOS ANGELES R

PACIFIC OCEAN

BALLONA CR

S 
MA

IN
 S

T

S 
FI

GU
ER

OA
 S

T

WILSHIRE BLVD

AV
AL

ON
 B

LV
D

W PICO BLVD

W 3RD ST

S 
VE

RM
ON

T A
V

BEVERLY BLVD

PR
AI

RI
E 

AV

F

CR
EN

SH
AW

 B
LV

D

S 
LA

 B
RE

A A
V

MELROSE AV
[...]
to a corresponding percentage of recycled water based on the influent capacity used. It also states 
that modifications can be agreed to in writing but terminate at the end of each fiscal year. 

The City of Los Angeles currently reuses approximately 1.8 mgd of its 10 mgd entitlement and has 
plans to expand to approximately 3.6 mgd (RMC/CDM, 2009d). The City of Glendale currently 
reuses approximately 1.4 mgd of its 10 mgd entitlement and has plans to expand to approximately 
2.2 mgd inside its service area (RMC/CDM, 2009c). In addition, the City of Pasadena has an 
entitlement for up to 5.4 mgd of Glendale’s recycled water from LAG (see Agreement No. 15,075 in 
Table 3-3). The City of Pasadena is currently in the process of developing a recycled water master 
plan based on the Central Los Angeles County Regional Recycled Water Project (CeLAC) Study 
that identified up to 6.3 mgd of demand in the Pasadena service area, which exceeds the 5.4 mgd 
amount contracted for from Glendale (RMC/CDM, 2009c). Adding Pasadena’s 5.4 mgd entitlement 
and Glendale’s planned 2.2 mgd of future recycled water use leaves approximately 2.4 mgd of 
available recycled water from the Glendale allotment. 

According to this preliminary analysis, LADWP cannot exercise a right of first refusal. LADWP 
could propose a modification to Agreement No. 42257 for access to the remaining 2.4 mgd of 
recycled water in Glendale’s allotment (possibly requiring annual renewal); however, at this time 
Glendale plans to use the entire amount during high-demand summer months. LADWP could also 
propose to modify Agreement No. 15,075 with Pasadena to make up to 5.4 mgd of additional 
recycled water available, but this may be in conflict with Pasadena’s plans to develop local recycled 
water reuse.  



LAG Opportunities Technical Memorandum DRAFT 
City of Los Angeles Recycled Water Master Plan 

February 17, 2010 (DRAFT)     32 

Table 4-2:  Summary of Agreements Related to Recycled Water from LAG 

Agmt. 
No 

Year Parties Purpose Key Elements 

NA 1964 Los Angeles, 
Glendale 

Governs sewer 
transportation, 
treatment, and 
disposal  

• Established Glendale’s contractual 
capacity in LA sewer system (this 
capacity was reached several years 
later, which led to the idea of a 
joint water reclamation plant) 

NA 1968 Los Angeles, 
Glendale 

Forms JPA to conduct 
feasibility study for  
joint WRP 

• Study recommended Stage 1, 20 
mgd WRP (in operation) 

• Also recommended 3-module, 50 
mgd WRP (not constructed) 

32272 1970 Los Angeles, 
Glendale 

Forms JPA to share 
cost of plans and 
specs for Stage 1, 20 
mgd WRP 

• Established joint share of costs for 
physical plant, consulting services, 
and land 

• Established joint ownership of 
inflow capacity and outflow of 
treated wastewaters 

• Established that rights to reclaimed 
water and treatment capacity are 
held separately, and that rights may 
be separately conveyed in title4

• Replaced “Paragraph C” in 1964 
Agreement to limit transfer of 
rights to the parties involved

 

5

42257 

 

NA Los Angeles, 
Glendale  

Forms JPA to share 
costs of operation and 
maintenance for LAG 

• Sets indefinite term 

• Defines influent permitted flows: 
Glendale – 10 mgd (15 mgd peak) 
plant capacity or 50 %; Los Angeles 
– 10 mgd (15 mgd peak) plant 
capacity or 50 % 

• Establishes Glendale’s right to 
discharge into NOS and HTP 

                                                           
4 Language from Agreement No. 32272: “Each City will have rights to one-half (1/2) of the reclaimed water before 
lawful discharge into the Los Angeles River. These rights are held to be separate and independent of the rights to 
wastewater treatment capacity and may be separately conveyed in title.” 
5 Language from Agreement No. 32272, Paragraph C: “Neither party hereto shall transfer in any manner, whether by 
operation of law or otherwise, its Permitted Flows or any part thereof other than to the other party, in which latter event 
such transfer will be made by an amendment to this agreement embodying such terms and conditions as are mutually 
agreeable to the parties except that it is hereby agreed that at such time as the first module of the proposed Glendale-Los 
Angeles Water Reclamation Plant is constructed and in operation or until January 1, 1975, whichever is sooner, Los 
Angeles shall then be obligated to purchase from Glendale at the latter’s option from time to time any or all of 
Glendale’s Permitted Flows provided for in this Agreement. This paragraph applies only to Permitted Flows which are 
allocated to Glendale in the Hyperion Treatment Plant or the Los Angeles Connecting Sewers and the Permitted Flows 
allocated to Los Angeles in the Glendale Connecting Sewers.” 



LAG Opportunities Technical Memorandum DRAFT 
City of Los Angeles Recycled Water Master Plan 

February 17, 2010 (DRAFT)     33 

Agmt. 
No 

Year Parties Purpose Key Elements 

• Establishes that % of RW for each 
party will be equal to % of influent; 
modifications can be agreed to in 
writing but terminate at the end of 
each fiscal year 

10943 1991 LADWP, 
LARAP, 
LADPW, 
Glendale 

Establishes 
responsibilities for 
Glendale City Water 
Reclamation Pipeline  

• Pipeline from LAG to Forest Lawn 

• Provides extra capacity 

15,075 1993 Glendale, 
Pasadena 

Establishes Pasadena’s 
participation in 
enlargement of 
Glendale RW pipeline 

• Based on Glendale pipeline to 
School Canyon Landfill that is 
located near Pasadena border 

• Includes long term commitment for 
Glendale to provide RW to 
Pasadena 

• Terminates 2017; Pasadena has 
right to extend 25 years 

• Pasadena has right to connect 

• Pasadena has right to 6,000 AFY at 
instantaneous max. of 6,255 gpm 

• Glendale has right to use unused 
portion at negotiated rate 

• If RW amount is insufficient, parties 
will share equally 

NA = “not available” 

4.3 Minimum Surface Flow 

LAG may be subject to review of any proposed changes to the discharge location to the Los Angeles 
River under the California Water Code, Sections 1210 and 1211. 

California Water Code (CWC) section 1211 requires approval prior to making any change in the 
point of discharge, place of use, or purpose of use of the treated wastewater. Per CWC section 1211, 
the State Water Resources Control Board (SWRCB) shall “review such changes pursuant to the 
provisions of Chapter 10...” of the CWC (sections 1700-1707). Proposed changes are to be reviewed 
in the same manner as the SWRCB would review a proposed change to an appropriative water 
right. CWC section 1702 provides that before granting permission to make a change, the SWRCB 
must find “that the change will not operate to the injury of any legal user of the water involved.” 

CWC section 1210 provides that the owner of a wastewater treatment plant has the exclusive right 
to the treated wastewater as opposed to entities that have supplied the water to the treatment plant, 
except as otherwise provided by agreement. But CWC section 1210 expressly provides that this 



LAG Opportunities Technical Memorandum DRAFT 
City of Los Angeles Recycled Water Master Plan 

February 17, 2010 (DRAFT)     34 

provision does not affect the treatment plant owner’s obligations to any legal user of the recycled 
water. 

As both CWC sections 1210 and 1211 make clear, however, the Legislature did not intend to affect 
any rights that downstream users may have to the recycled water discharged under the common 
law regarding return flow. Return flow is water that flows back into a stream, lake, or other body of 
water after it has been appropriated and used. Consistent with CWC sections 1211 and 1702 and the 
no injury rule, recycled water discharged into a given stream should be treated as return flow from 
native water if the source of the recycled water is surface water or percolating groundwater that 
under natural conditions would reach the stream. Thus, for agencies that seek to transfer recycled 
water previously discharged to a stream to an off-site reclamation project, downstream water right 
holders could claim injury depending on whether the source of the recycled water originated 
within the watershed or was foreign water. For the proposed project, this means that it would be 
necessary to go through the CWC section 1211 process for any recycled water diversions. 

In addition, the SWRCB must take into account the impacts to fish, wildlife, and other in-stream 
beneficial uses of the receiving water when considering whether to approve change petitions. These 
changes have the potential to adversely affect such uses, which may constitute “legal uses” of 
water, and thus must be protected. Such impacts can be mitigated by the requirement that a 
discharger maintain a certain level of recycled water discharge or minimum in-stream flow. This 
level of flow would have to be approved by the SWRCB and presumably fish and wildlife agencies. 

Article VI of the City Charter establishes provisions for the sale and lease of the Los Angeles River 
and recycled water in Sections 673 and 677. With regard to return flows and the “no injury” rule, 
the City has kept the entire rights for the waters of the Los Angeles River, except for the sale and 
distribution of recycled water. The right to sell and distribute recycled water is under the purview 
of the City of Los Angeles Board of Water and Power Commissioners. Thus, the only potential issue 
is the impact on in-stream beneficial uses of the Los Angeles River should recycled water be 
diverted for a reuse project. These impacts would have to be addressed through the CWC section 
1211 process. Mitigation could require that the City maintain a minimum in-stream flow that would 
require approval by the SWRCB and the Department of Fish and Game (RMC/CDM, 2009f). 

5. Cost Estimates 

5.1 Cost of Project Options 

This section presents order of magnitude cost estimates for Project Options 1 and 2 described in 
Section 3 above. These cost estimates are preliminary and will be updated as part of the integrated 
alternatives analysis in Task 4b. 

5.2 Capital Costs  

This section estimates the total capital costs for Title 22 tertiary and equalization facilities at LAG. 
Preliminary construction cost estimates were developed based on the design summaries discussed 
in Section 3. Cost values are based on the engineer estimate for the Novato Treatment Plant, 
expected to begin operating in June 2010. The estimates follow a traditional contracting approach 
(design-bid-build) and include all taxes, fees, bonds, insurance, overhead and profit, planning, 
design services, bid services, permitting, construction management, and a construction contingency 



LAG Opportunities Technical Memorandum DRAFT 
City of Los Angeles Recycled Water Master Plan 

February 17, 2010 (DRAFT)     35 

of 30%.  Costs are expressed in December 2009 dollars, since an approximate construction date is 
not known.  Once an approximate construction date is known, costs should be escalated to the 
construction mid-point date using an annual cost escalation in order to more accurately estimate 
costs at the time of construction. A capital cost breakdown is summarized in Table 5-1. 

Table 5-1 – LAG Capital Cost Estimate 

Item Option 1 Option 2 
Cost Basis:   
Influent Plant Capacity (mgd) 32 48 
Average RW Production Capacity 
(mgd) 

27 40 

Influent Plant Capacity Added (mgd) 12 28 
EQ/Storage Volume (MG) 5 0 
Cost Estimate(1)(2) ($M) ($M) 
Headworks 1.5 3.5 
Influent Pump Station 1.1 2.6 
Primary Sedimentation Tanks 8.2 16.4 
Aeration Tanks and Blowers 18.7 32.7 
Secondary Clarifiers 7.2 15.6 
Tertiary Media Filters 6 14 
UV Disinfection 4.8 11.2 
Recycled Water Pump Station 2.5 5.8 
Equalization(3) 22.5 0 
   

Subtotal 72.5 101.8 
Contingency  (30% of Subtotal) 21.8 31 

Total 94 132 
Cost per mgd of Production  3.4 3.1 

(1) Projected capital costs are in December 2009 dollars. 
(2) Cost basis is the Novato Treatment Plant engineer’s estimate. 
(3) Equalization cost basis is $4.5/gallon of storage provided. 

 

The total construction estimate is $94 million for Project Option 1 and $132 million for Project 
Option 2. The estimate does not include off-site pumping, conveyance, or seasonal storage facilities. 

5.3 O & M Costs 

This section estimates O&M costs for Title 22 tertiary and EQ facilities at LAG using August 2008 – 
July 2009 reported costs for LAG. Estimated O&M costs are summarized in Table 5-2. 

 

 



LAG Opportunities Technical Memorandum DRAFT 
City of Los Angeles Recycled Water Master Plan 

February 17, 2010 (DRAFT)     36 

Table 5-2 – HTP O&M Annual Cost Estimate 

Item Option 1 
($M) 

Option 2 
($M) 

Power 1.8 2.7 
Chemicals 1.2 1.8 
Labor 2.8 4.2 
Compliance Monitoring 0.8 1.2 
UV Lamp Replacement 0.7 1.1 
Contract Maintenance 0.2 0.3 

Total Annual Cost 7.5 11.3 
(1) Based on August 2008 – July 2009 reported O&M costs for LAG.  

 
 
Based on Table 5-2, the estimated annual O&M cost for LAG is $7.5 million per year for 27 mgd of 
recycled water production capacity, or approximately $11.3 million per year for 40 mgd of recycled 
water production capacity. 

6. Next Steps 
Information developed in this TM will be used in Task 4b of the study to develop integrated 
system-wide recommendations regarding the amount of recycled water production that should be 
sited at LAG versus other options including DCT, HTP, potential satellite plants, or other offsite 
locations. 

  



LAG Opportunities Technical Memorandum DRAFT 
City of Los Angeles Recycled Water Master Plan 

February 17, 2010 (DRAFT)     37 

References 
BOS, 2009: Monthly Performance Report, HTP, TIWRP, DCT, LAG, Wastewater Collection Systems, 
Division, City of Los Angeles Department of Public Works Bureau of Sanitation, August 2009 

RMC/CDM, 2009a: Draft Wastewater Treatment Technical Memorandum, Task 4a Concept Report 
for Maximizing Reuse, RMC/CDM, November 2, 2009 

RMC/CDM, 2009b: Draft Wastewater Flow Projections Technical Memorandum, Task 5a Satellite 
Feasibility Concept Report, RMC/CDM, September 30, 2009 

RMC/CDM, 2009c: Draft Regional Recycled Water Systems Technical Memorandum, Task 4a 
Concept Report for Maximizing Reuse, RMC/CDM, October 20, 2009 

RMC/CDM, 2010d: Draft Tier 2 Target Non-Potable Customers Overview Technical Memorandum, 
Task 2a Non-Potable Reuse Master Plan, RMC/CDM, January 19, 2010 

RMC/CDM, 2009e: Draft Existing and Tier 1 Recycled Water Systems Technical Memorandum, 
Task 2a Non-Potable Reuse Master Plan, RMC/CDM, December 14, 2009 

RMC/CDM, 2009f: Draft Regulatory Assessment Technical Memorandum, Task 1a Indirect Potable 
Reuse Master Plan, RMC/CDM, September 14, 2009 

RMC/CDM, 2009g: Draft Regional Groundwater Assessment Technical Memorandum, Task 4a 
Concept Report for Maximizing Reuse, RMC/CDM, November 25, 2009 

RMC Meeting, 2009: Task 4.1.2 Meeting with City of Glendale Water and Power, LADWP and BOS, 
August 20, 2009 

 



Appendix C 

Hyperion Treatment Plant Opportunities TM 
 

  



THIS PAGE IS INTENTIALLY LEFT BLANK 



 

Hyperion Treatment Plant Opportunities TM  
City of Los Angeles Recycled Water Master Planning  

 

March 2012   1 
 

Summary of Modifications to the Hyperion Treatment Plant 
Opportunities Technical Memorandum since Initial Publication on 

February 5, 2010 
The Recycled Water Master Planning (RWMP) effort has spanned three years (April 2009 – March 
2012).  As is the nature of a planning project, assumptions are typically modified and refined as a 
project is further developed.  The most recent assumptions related to the Long-Term Concepts 
master planning effort are presented in the Draft Long-Term Concepts Report (January 2012).  
Assumptions and conclusions presented in this report supersede assumptions included in this 
technical memorandum (TM).  The following table summarizes the modifications applicable to all 
RWMP TMs and those specifically applicable to this TM are described following the table. 

Assumption  Modified Original 
Applicable to all RWMP TMs 